17

KEY IDENTIFYING FEATURES
ALL UNITS LISTED

3 GALLON METAL FUEL TANK

4 SPEED 700-013 TRANSMISSION

NO OPERATOR PRESENCE CONTROL
(OPTIONAL SEE SB 30)

MODEL#

SW32-12B
SW36-8J

Sw36-12B
SW36-13K
Sw4s-12B
SW48-13K

SW-13K
SW-18KH

SWM-52
SWM-61

sSwC



: 32" & 36" CUTTER DECKS

SWC-1



32" & 36" CUTTER DECK

REF. PART SWM REF. PART SWM
NO. NO. DESCRIPTION 323636BS | NO. NO. DESCRIPTION 3236 36BS
1 46087 Cutter Deck Wid (incl. Decal) X X 42 48127 Fulley (incl. 43-44) X X X
1 45126 Cutter Deck Wid X 43 48141 Tapered Hub X X X
2 48020 Cutter Spindle Assy (incl 3-9) X X X 44 * Hex Hd Bolt, 1/4-20 x 3/4 X X X
3 04050-04 Retaining Ring, 1°Ext.-Inverted X x x 45 * Hex Nut, 5/8-11 X X X
4  04050-07 Retaining Ring, 2-7/16 int.bsc X x x 46 43204 Belt, Blade Drive X X
§ 4810101 Bearing Cutter Spindle Upper X X X 45 48278 Belt, Blade Drive x
Sa 4810102 Bearing Cutter Spindie Lower X X X 47 i Hex Hd Bolt, 3/8-16x 5 X x X
6 41001 Spindie Housing X X X 48 hd Hex Nut, 3/8-16 X X X
7 48114-02 Grease Fitting, Str 5/16 Serr X X X 48a * Hex Nut, 3/8-16 Ctr Locknut X X X
8 4300102 Spindle, Cutter Blade X X X 49 bl Lockwasher, Spring 3/8 X X X
9  04041-02 Washer, 1-5/16x2-13/32x16ga. x x X 50 04004-02 Support, Belt Cover X X X
10 0406308 Key, 1/4x1/4x2 X X X 51 45008 Belt Guide Wid X X Xx
11 43038 Spacer, Cutter Blade X X X S2sm * Hex Hd Bolt, 7/16-14 x 1-1/4 X X X
12 - Hex Hd Bolt, 5/16-18 x 1-1/4 X X X 53 hd Washer, 15/32x59/64x 16ga. x x X
13 * Lockwasher, Spring 5/16 X X X 54 - Lockwasher, Spring, 7/16 X X X
14 - Hex Nut 5/16-18 X X X 85 b Hex Nut, 7/16-14 elastic stop X x x
14a * Hex Nut 5/16-24 X X X §6 45037 idier Pivot Wid X X X
15 48108 Cutter Blade 18° X X 57 sm 46145 Idler Arrn Assy. (incl. 22 & 58) X X X
15 48110 Cutter Blade 16 1/2" x 58 48100-05 Bronze Bearing X X X
15a 48185 Cutter Blade 18" Hi Lift x x 59  04050-02 Retaining Ring, 3/4 Ext,-"E" X X X
15a 48184 Cutter Blade 16 1/2" Hi Lift x 60 04004-04 Stud X X X
16 04040-10 Flat Washer, 5/8 W X X 61 sm 48269 Idier Pulley, Belt Clutch X X X
17 0400141 Hex Hd Bolt, 5/8-11 x 9-1/2 X X X 62 43063 Spacer, Kiler X X X
18 46079 Caster Assy. (incl.19-28) Y ¢ 63 04070-02 Eyebolt, LM X X X
19 0406601 Quick Pin X X X 64 0407001 Eyebolt, RH X X X
20 4303701 Spacer, Caster Yoke, 1/2°long .x x x 65 43025 Turnbuckle X X X
21 4810001 Bronze Bearing ' : X 66 0402202 Wing Nut, 5/16-18 X X X
22 4811401 Grease Fitting, Str. 1/4-28 X X X 67 43042 Siesve, Clutch Rod X X X
23 46082 Support Assy. (inci. 21-22) x 68 - Hex Hd Bolt, 3/8-16x 2-3/4 X x x
24 45006 Caster Yoke Wid X 69 44003 Blade Clutch Rod, Lower X X X
25 43022 Sleeve, Caster Wheel Brg. x 70 43043 Sleeve, Clutch Rod X X x
26 0400137 Hex Hd Bolt, 1/2-13x5-1/2 X 71 * Cotter Pin, 3/32x 1 X X X
7 - Hex Locknut, 1/2-13 x 72 - Washer. 33/64 x 1 x 16 ga. X X X
28 48006-01 Wheel Assy, (incl.13-14a, 29-34) X 73 0406201 Hair Pin, large X X X
28 48006-02 Tire Only Caster Wheel X 74 » Hex Hd Bolt, 3/8-16 x 1 X X X
NS 48006-03 Inner Tube for 48006-01 X 75 42057 Cam Link X X X
30 48006-04 Rim Pair, Caster Wheel x 76 468078 Caster Assy (incl.19-20, 22, 77-81) x X
31 4800607 Retainer, Bearing, Caster wheel x 77 45102 Caster Support Wid. x x
32 48006-06 Rolier Bearing, Caster Wheel x 78 4303702 Spacer, Caster Yoke, 1/4 iong x x
33 4811403 Grease Fitting, 45’ 1/4-28 X 79 45103 Caster Yoke Wid. x x
34 48005-05 Hub Assy, Caster Wheel x 80 48195 Caster Wheel Assy. X x
35 * Hex Hd Bolt, §/16-18 x 3/4 X X X 81  04050-01 Retaining Ring, 5/8 Ext.-E x X
36 45100 Discharge Chute Wid X x X 82 44009 Belt Guide X X X
37 * Hex Nut, 5/16-18 Elastic Stop X X X 83 42288 Bumper Baliast X X
38 » Hex Hd bolt, 5/16-18x1 X X X 83 42350 Bumper Ballast x
39 46085 Belt Cover Assy (incl. Decal) X X 84 . Hex Hd Bolt, 5/16-18x 1 1/2 X X X
39 45157 Beit Cover Assy (incl. Decal) x 85 * Flat Washer, 5/16 X X x
40 - Washer, 25/64x 15/16x 12ga. x x X 86  04041-08s Washer, 3/4x 1 1/4 x .035 X x X
41 0402204 Wing Nut, 3/8-16 elastic stop X x X 87 04040-05 Washer
* Common hardware should be purchased locally. Ali bolts are Grade 5 plated, all other fasteners are zinc plated.
4 SERVICE MANAGER’S NOTES
REF.NO.

61 See SB 25 - New [dler Arm Assembly

57 See SB 25 - New Idier Arm Assembly

52 Deck mounting bolts must be torqued to 70 ft. Ibs.

\ W,

sSwC-2




48", 52", & 61" CUTTER DECKS

SWC-3



48", 52", & 61" CUTTER DECKS

REF. PART SWM REF. PART Swm
NO. NO. DESCRIPTION 48 52 61 NO. NO.  DESCRIPTION 48 52 61
1 46088 Cutter Deck (incl. decal) x 42 48127 Pulley (incl. 43-44) X X x
1 46163 Cutter Deck (incl. decal) X 43 48141 Tapered Hub X X x
1 45119 Cutter Deck (incl. decal) X 44 * Hex Hd Bolt 1/4-20 x 3/4 X X x
2 48020 Cutter Spindle Assy. (incl. 3-9) X X X 45 . Hex Nut, 5/8-11 X X x
3 0405004 Retaining Ring, 1" Ext-Inverted x x x 46 48120 Pulley, Double (incl. 43-44) X X x
4 D405007  Retaining Ring, 2-7/16°Intbasic x x x 47 48087 Belt, RH Blade Drive x
§ 4810101  Bearing, Cutter Spindle Upper X X x 47 48285 Belt, RH Blade Drive X
Sa 4810102  Bearing, Cutter Spindie Lower X X X 47 48265 Belt, RH Blade Drive x
6 41001 Spindle Housing X X x 48 48089 Belt, Blade Drive x
7 4811402  Grease Fitting Str. 5/16 Serr. X X X 48 48286 Belt, Blade Drive X
8 4300102  Spindie, Cutter Blade X X X 48 48264 Belt, Blade Drive x
9 0404102 Washer, 1-5/16x2-13/32x16ga x X X 49 * Hex Hd Bolt, 3/8-16 x 5" X x X
10 0408308 Key, 1/4x1/4x2 X X X S0 v Hex Nut, 3/8-16 X x x
11 43038 Spacer, Cutter Blade X X x 50a * Hex Nut 3/8-1€, Centerlock X X X
12 * Hex Hd Boit, 5/16-18 x 1-1/4 x x X 51 - Lockwasher, Spring, 3/8 X X X
13 * Lockwasher, Spring, 5/16 X X X §2 0400402 Suppon, Beit Cover X X X
14 * Hex Nut, 5/16-18 X X X 53 45098 Belt Guide Wid. X X X
14a * Hex Nut, 5/16-24 X X X S4sm * Hex Hd Bolt, 7/16-14 x 1-1/4 X X X
15 48110 Cutter Blade 16-1/2" x 55 . Washer, 15/32x59/64x 16ga. x x X
15 48108 Cutter Blade 18* x 56 * Lock Washer, Spring, 7/16 X X X
15 48111 Cutter Blade 21° X 57 * Hex Nut, 7/16-14 X X X
152 48184 Cutter Blade 16-1/2" Hi Lift X 58 48181 idier Pulley, “V* Groove X X X
15a 48185 Cutter Blade 18° Hi Lift x 59 0405002 Retaining Ring, 3/4" Ext."E" X X x
16 04040-10  Flat Washer, 5/8'W X X X 60 46081 Idler Arm Assy, (incl. 22 & 66) X X X
17 04001-41 Hex Hd Bolt, 5/8-11 x 8-1/2" X X X 61  48100-05 Bronze Bearing X X X
18 46079 Caster Assy, Comp. (incl.1828) x x x 62 43028 Rod, idier Pull, J X x X
19 0406501 Quick Pin X X X 63 43077 Spacer, J Pull Rod X X x
20 4303701 Spacer, Caster Yoke, 1/2" long X X X 64  04041-12 Washer, 3/8x 1-1/2x 16 ga. X X X
21 48100-01 Bronze Bearing X x X 65 * Hex Hd Bott, 3/8-16 x 2-1/4 X X X
22 4811401  Grease Fitting, Str., 1/4-28 X X X 65a 04004-04 Stud X X X
23 46082 Support Assy. (incl. 21-22) X X X 66 . Hex Nut, 3/8-16 Elastic Stop X X X
24 45006 Caster Yoke Wid. X X X 67 sm 46145 Idier Arm (incl. 22 & 61) X X X
25 43022 Sieeve, Caster Wheel Bearing X X x 68 43063 Spacer - X X X
26 04001-37  Hex Hd Bolt, 1/2-13x §-1/2° X xX x 69 0407002 Eyebolt, LK X X X
27 . Hex Locknut, 1/2-13 X X X 70 0407001 Eyeboit, RH X x X
28 4800601  Whee! Assy. (incl.13-142,29-39) 'x x X 71 43025 Tumbuckle . X X .Xx
29 48006-02  Tire only, Caster Wheel . X X X 72 0402202 Wing Nut, 5/1&18 X X X
48006-03  inner Tube only, Caster Wheel X x X 73 43042 Sleeve, Cam Clutch | S
30 4800604 Rim Pair, Caster Wheel X X X 74 . Hex Hd Bolt, 3/8-16 x 2-3/4 X X x
31 48006-07  Retainer, Bearing, Caster Wheel x x x 75 45037 Idler Pivot Wid. X X X
32 48006806 Roller Bearing, Caster Wheel X X X 76 sm 48269 idler Puliey, Belt Clutch X X X
33 4811403  Grease Fitting 45’ 1/4-28 X x X 77 44003 Blade Cluteh Rod, Lower X x X
34 48006-05  Hub Assy, Caster Wheel X X X 78 43043 Sleeve, Clutch Rod X X X
3s - Hex Hd Bolt, 5/16-18 x 3/4" X x X 75 - Cotter Pin, 3/32x1 X X x
36 45029 Discharge Chute Wid x X 80 * Washer, 33/64x 1x 16ga X x X
36 45100 Discharge Chute Wid ox 81 0406201 Hair Pin Large X X X
37 - Hex Nut, 5/16-18 Elastic Stop X x X 82 * Hex Hd Bolt, 3/8-16 x 1 X X X
38 - Hex Hd Bolt, 5/16-18 x 1 X x x 83 42057 Cam Link X X X
39 46086 Belt Cover Assy .(incl.Decais) x 84 45046 Roiler Shatt Wid ’ X X
39 46164 Beit Cover Assy. (incl. Decals) x 85 48038 Guide Roller X X
39 46121 Belt Cover Assy. {incl. Decals) x 86 - Flat Washer, 11/32x 11/16 x 16ga X X
40 * Washer 25/64 x 15/16x 12ga. - x x x 87 44008 Belt Guide X X X
41 04022-04 Wing Nut, 3/8-16 X X X 88 . Flat Washer, 5/16 X X X

* Common hardware should be purchased locally. All bolt Grade 5, all other fasteners zinc plated.

—

SERVICE MANAGER'S NOTES T\
REF. NO.
76  See SB 25 - New Idler Arm Assembly.
67 See SB 25 - New Idler Arm Assembly.
54 Deck mounting bolts must be torqued to 70 ft. |bs




ENGINE DECK

SWC-s



ENGINE DECK

SW SW SW SW SW SW Sw Sw Sw

REF. PART 32 36 36 36 48 48 52 52 61
NO. NO. DESCRIPTION 12B 12B 13K 8J 12B 13K 13K 18KH 18KH
1 sm 48268 Engine 18HP Kohler (MV18 PS-58511) x x
1 48273 Engine 8HP JLO x

1 48271 Engine 12HP Briggs (281702 type 0152-01) x X x

2 48190 Engine 12.5 Kawasaki (FB460-ES0S) X x x

3 sm 48191 Transmission (PEERLESS 700-013) x X X X x X x X X
4 48021 . Neutral safety switch x X X X x 3 X X x
5 4812201 Fibre washer, thin X x X X x X X X X
5a 4812202 Fibre washer, thick x X X x X X X X x
6 48226 Coupler, jackshaft X X x X X x X X x
7 4811401 Grease fitting, str. 1/4-28 x X X x x x x x X
8 48225 Jackshaft x X x x X X

8a 48242 Jackshatt X x x
9 04063-09 Key, Hi-Pro #9 X x X x X x x x b
10 * Hex Hd Bolt, 5/16-18 x 3/4 X x x X X X X x X
11 * Lockwasher, Spring 5/16 x X X x X X X X X
12 48211 Clutch Safety Switch (White Housing) X X x x x X x X x
13 * Mach.Ser, Phil, 10-32x 1/2 X x X X X X X x X
14 * Washer .219 x.500 x.049 X X x x b 4 X X x X
15 * Lockwasher, #10 Ext. Tooth X x X X X X X X X
16 i Hex Nut #10-32 x x x x X X x x X
17 sm45090 Engine Deck Wid. x x X X x

17 sm45116 Engine Deck Wid. X X X
17 sm45128 Engine Deck Wid. x

18 42263 | Rear Belt Guide, Engine x x X X b X x X X
19 - Hex Nut, 5/16-18 x X X X X X x X X
20 44006 Belt Guide, Traction Dr. x x b X X x x X x
21 . Hex Head Bolt, 5/16-18 x 1 X X X x X x x X X
21a 0400304  Carriage Hd Bolt 5/16-18 x 1 x X x X X x X X x
22 * Washer, 25/64 x 15/16 x 12 ga. X x x X X x X x x
23 48197 Pulley, Trans. input X x X X x X X X x
24 0406307 Key, Woodruff #9 x X x x X x X x X
25 0405003 Retaining Ring, 5/8 Ext.Basic X X % x X X x X x
26 48203 Beilt, Transmission Drive x X x b X x X X X
27 4820t idier Pulley, Transmission X x X x X X X x x
28 48196 Fulley, Traction Drive X X X x X X b X
28 48249 Pulley, Traction Drive X

29  04063-03 Key, 1/4x 1/4x 2-1/2 x X X X X X X x
29 04063-10 Key, 3/16 x 13/16 x 2-1/2 X

31 48127 Pultey, Beit Dr. (Incl. 32-33) X X x X X X X X
31 48247 Pulley, Belt Dr. (Incl. 32-33) X

32 48141 Taper Hub (for 48127) x X 4 b x x X X
32 48248 Taper Hub (for 48247) X

33 * Hex Hd Bolt, 1/4-20 x 3/4 x x X X X X X X x
34 . Lockwasher, Spring, 3/8 x x X x x X x x x
35 * Hex Nut, 3/8-16 x X X x x X X X x
36 42268 Belt Guide, Saddie x X x x

36A 42265 Belt Guide, Saddle X X x x x
37 . Hex Hd Bolt, Metric 8x25 X X X X x X x X
37 * Hex Hd Bolt, Metric 10x30 X
.38 4819201 Drive Whee! Assy (Incl. 38A-38B) x x X 3 X x X X
38 48253 Drive Wheel Assy (Incl. 38C-38D) x

38A 4819202  Tire, 13 x 6.50-5, 2-Ply b4 X X x X X X x
388 4819203 Rim & Bearing Assy (incl. 39) X X X X x X x x
38C 4825302  Tire, 13 x 5.00-6, 2Ply x

38D 48253-03 Rim & Bearing Assy (incl. 39) X

39 sm48183 Wheel Bearing x X X b 4 x X x X X
40 0404205  Washer, 1-1/16x 1-3/4x 12 ga. X X x x X x x x x
40A 04041-14  Washer, 1-1/16x 1-1/2x 18 ga. x X x x X x X x x
471  04050-08 Retaining Ring, 1° Ext-"E” x x x X X X x x x
42 48200 Puliey, Wheei Drive X x X X b 4 X X x b 4
43 43088 Spacer, Wheel Pulley X X x x x x X x X

* Common hardware should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated

ENGINE DECK CONTINUED ON FOLLOWING PAGE.

SWC-6



ENGINE DECK CONT'D

See Page C5 For lilustration
SW SW SW SW SW SW SW Sw sw
REF. PART 32 36 36 36 48 48 52 52 61 -
NO. NO. DESCRIPTION 12B 12B 13 8J 12B 13K 13K 18KH 18KH
44 48209 Brake Drum X x X x X X x X x
45 o+ Hex Head Bolt, 5/16-18 x 1-1/2 x X X X x x x x X
46 0400303 $h.Sq.Nk.Car. Bolt, 3/8-16 x 2 x x x x X x x X x
47 » Hex Nut, 5/16-18 Elastic Stop X X x X X X x x x
48 Carr Bolt, 3/8-16 x 1 1/2Rd.Hd. Sh. Sq. NK. e T _ x X
51 43063 Spacer ) X
52 04041-1% Washer, 13/32X 1’1/2!79&. - x X
57 42333 Engine Mounting Plate ' X .
'S8 * 5/16-18 x 1 Hex Hd. Boit X
59 . 6-1x45 Full thrd Hex Hd. Bolt X
6 * 1/4 Lockwasher, Spring x
61 * Hex Nut, 6-1 X
62 48275 Clamp, Fuel Hose x o .
63 * Hex Hd Bolt 3/8-16x 2 Co x X
64 48030 Clamp Fuel Hose i X
65 48257 Pipe Cap x . x-
66 48254 Pipe 4" nipple ) , - L e x x
&7 - Lockwasher, 7/16 Spring x
* Common hardware should be purchased locally. All bolts Grade S plated, ail other tasteners zinc piated.
4 SERVICE MANAGER'S NOTES N\
REF. NO.
39 See SB 32 - Drive wheel bearings (outside diameter).
17 See SB 44 - Engine deck support plate.
3 See SB 38 - 4 10 5 speed conversion.
1 See SB 42 - Solutions to starter ratcheting (only Kohler).
g y,
4 SERVICE MANAGER'S NOTES FOR PAGE 9 N\
See SB 27 - Reduction of forward speed.
See SB 31 - Transaxie conversion kit.
. J

SWC-7




PEERLESS 700- 013

PEERLESS TRANSMISSION MODEL 700 - 013

REF. PART

REF. PART
NO. NO. DESCRIPTION ALLUNITSINO. NO.  DESCRIPTION ALL UNITS

1. 770061  Case, Transmisson x 20 778126A Gear, Spur (20 teeth) x
2. 772083  Cover, Transmission x 23 780071  Bearing, Thrust x
3 776217  Shaft, Output & Brake X 27 780105A Bushing, Flanged X
4 778123A Gear, Spur (25 teeth) X 28 786081  Chain, Roller (No.41 chain,24 links) x
5 786072 Spacer, 1-3/8"0ODx 1-1/8°ID x 3/8° X 29 780072 Washer, Thrust X
€ 778124A Gear, Spur (30 teeth) X 30 780086  Bearing, Needle X
7 778125  Gear, Spur (35 teeth) X 31 780142  Bearing, Needle x
8 778146A Gear, Spur (37 teeth) X 32 792035 Ring, Retaining x
9 784266  Coliar, Shift X 33 780139  Washer, Thrust x
10 786083  Sprocket (18 teeth) X ‘34 788040 Ring, Retaining x
11 786082 Sprocket (9 teeth) X 35 784267 Rod & Fork Assy., Shift X
12 776134  Shatft, Counter x 36 792073  Screw, Flanged Hex hd.tf,1/4-20x1-1/4 x
13 778154  Gear, Beve! (42 teeth) x 37 7S2089A Key X
14 778145  Gear, Spur (12 teeth) X 40 792077  Ball, Steel, 5/16" X
15 778151 Gear, Spur (15 teeth) X 41 792078  Screw, Set 3/8-16x 3/8 X
16 786071  Spacer, 1-1/8°0D x 3/4"ID x 3/8" x 42 792079 Spring . x'
17 778127A Gear, Spur (25 teeth) X 43 780108  Washer, Thrust: x
18 776135  Shaft, Input x 44 792001 “0" Ring x
19 778178 Bevel Pinion, input X :

SWC-8



HANDLE ASSEMBLY

SWC-¢



HANDLE ASSEMBLY

SW SW SW SWSW SW SW SwW sw

REF. PART 32 36 36 36 48 48 52 52 61°
NO. NO. DESCRIPTION 12B 12B 13K 8J 12B 13K 13K 18KH 18KH
1 45178 Handle Assy. (incl. 90 & decals X X x

1 46179 Handle Assy. gncl. 90 & decals; X X X X X x
2 42249 Handle Mounting Frame x x x x X x

2 42310 Handle Mounting Frame

3 - Hex Hd Bolt, 3/8-16x 1

4 * Washer, 25/64 x 15/16 x 12 ga.

5 » Hex Nut, 3/8-16 Elastic Stop

6 48213 Wire Hamess ]

7 * Mach. Screw, Phillips, #10-32x 1/2

8 - Lockwasher, #10 Ext. Tooth

9 * Hex Nut, #10-32

10 44004 Controi Rod, Steering

11 04062-02  Hair Pin, Small

12 *  Cotter Pin, 3/32x 3/4
13 43032 Swivel Joint v
14 04062-01  Hair Pin, Large

15 4509101 idler Bracket Wid, RH
1SA 4509102 idier Bracket Wid, LH
16 43092 idler Sieeve

17 42283 Beit Guard

18 04004-01  Support Belt Guard

19 - Hex Nut, 3/8-16 _

20 i Lockwasher, Spring, 3/8

21 - Hex Head Bolt, 3/8-16 x 2-3/4
2 b Flat Washer 1/4

23 * Lockwasher, Spring, 1/2 -

24 bl Hex Nut, 1/2-13 Elastic Stop -
25 » Hex Head Bolt, 5/16-18 x 1-1/4
25A 04003-06 Carriage 1/4-20 x 1

26 Hex Nut, 5/16-18

27 48051 Spring, idler Tension

28 * Washer, 11/32x 11/16 x 16 ga.
29 » Hex Nut, 5/16-18 Elastic Stop
30 . Lockwasher, Spring, 5/16

31 . Hex Head Bolt, 5/16-18 x 1

32 44005 = Brake Road

33 sM45092-01  Brake Lever Wid, RH

33A3sm45092-02 Brake Lever Wid, LM
45093 Brake Link Wid.

42254 Brake Link

04024-01  Nut, Push-On, 3/8

48114-01  Grease meg. . 1/4-28

04050-01 FBi:aammg Ring, 5/8 Ext-"E"

48210
» Hex Head Bolt, 3/8-16x 2
45094 Bell Crank Pivot Wid.
* Hex Head Boit, 1/4-20x 1
* Lockwasher, Spring, 1/4
- Hex Nut, 1/4-20

45095 Beli Crank Wid, Clutch
44003 Blade Clutch Rod, Lower
M 48202 Belt, Wheel Drive -
48198 idler Pulley, Wheel Drive
48198 Pulley, Jackshaft (Inci. 50}
Setscrew, Hex Socket Knuried Cup Pt.5/16-16 Nyiock
Spacer, Jackshatt Pulley
Flange, Jackshaft Bearing
Bearing, Jackshaft
Retaining Ring, 5/8 Ext.-Basic
Hex Head Boit, 1/4-20 x 3/4
Hex Head Bolt. 3/8-16 x4
Clamp
sm 42251 Shifter Plate -
- Carriage Bolt, 1 /4-20 x1
48205 Rubber Pad (lower)
48171 Key Switch
4801703 Lockwasher, internal Tooth, 5/8
48017-04 Hex Nut,5/832
48017-02 Key, ignition. - .
4805801  Fuel Hose, Short Bn‘?s 1 /4 lD x 31/

g'_l ﬁsg.
H
KﬂXXXXXXXKXX)(K)()()(K)(XXXXXXXXKKKXK)‘XXK’(KXXXXXKX)()(XXXXXKKXNXKXXKKXXXX

XNK_KXXKKXKX)(KKXXXNKNX)‘XXXKNKXXKNXXK)‘XKKKXKKXKKXXKXKXXKXKXXKKXKKXN’(
’lXXXXXXX)‘)‘X”K)(XX"’IXXXXXKXK%XR!KKNXKNK)‘XX)()(XNNKXXXXR)(X)‘XXX)(KKK)‘XXKK
X)‘XKXXxXNxKXXKKXXNXxXXXKXXXXKXXK)(XKKXX*X!XXXX)(KXXXKIXXXNXKXXX)‘X’(K
'KK)()()(X)(KNXNXX)‘XKKNXKXkXXXKXXKKKXKXKKXK_XXKK)‘KXXXKXKXKKKKKKKKKKKKKXK
KXXXKXK*XN"’(XXX’(’(XK)‘XKK’(KKNN’(KKNX)‘XXXKXXNXKXXXNX!XXNKXXXXXXXK)‘XXX
!lxKXX’(X’(X)(XNXKKXXXKKXKXHK)‘XXXXX)‘KXXXXXKXKX’(XXXXXXXKKNNKKK)‘X)‘X’(XXK
KKXXK’()‘K!NNK")!KK’(X)(X)(XKXKK)(XRXXXKN’(’(X)‘KXKKKKXXKKX!X)‘K!XXXKKKK)‘XXXX

. xxnxxxxxxxxxxuxxxxxxxxxxxkxxxxxxxxxxxxxxxxnxxxxxxxxxxxxxxxxxxxxxxx

g:s:a.’mm288&3&&2%%3&:5&%3:s:ssg&ssem

48058-02 Fue! Hase Kohler 1/41Dx 14 1/8° x X
48058-08 FuelHose8J1/41Dx41/2° - : x
48179-01  Fuel Hose, Short Kawasaki 7/32 ID x 3 /2' x X X

65b 48058-09 Fuel Hose 8J1/41Dx1-1/4" X

* Common hardware shouid be purchased locally. All boits Grade 5 plated, all other fasteners zinc plated

HANDLE ASSEMBLY CONTINUED ON FOLLOWING PAGE
SWC-10



HANDLE ASSEMBLY CONTD

See Page C9 For lilustration

SW SW SW SW SW SW SwW Sw sw

REF. PART 32 36 36 36 48 48 52 52 61

NO. NO. DESCRIPTION 12B 12B 13K 8J 12B 13K 13K 18KH 18KH
65¢ 48275 Clamp, fuel hose 8J x
65d 48282 Elbow, 8J x
66 48059-01 Clamp, Fuel Hose X X x x x x
66A  4805S-02 Clamp, Fuel Hose Kawasaki x X x
&7 48057-02 Fuel Filter x X x x x X x x x
68 48058-06 Fuel Hose, Long 1/4 1D x 17° x x x X x x x X x
639 48056 Valve, Fuel Shut Off X X X x - X x X x X
70 46081 Fuel Tank Assy. (incl. Decais 23,71,69) X x x X X X X X X
71 48055 Fuel Tank Cap X x x x x X X X x
72 42262 Strap, Fuel Tank X x X X X x x X x
73 - Mach. Rd. Hd. Siotted, 1/4-20x 2 X x x X x X x x X
‘74 sm 42252 Shifter Lever x X x X X x x X X
75 sm 468073 Shift Lever Assy. (Incl. 76) x X x x x x x X x
76 48215 Grip, Shift Lever X x x x x X X X X
77 04043-01 Washer, 17/64x7/8x 1/8 HT . x x x x x x x X x
78 sm 04001-55 Hex Head Bolt, 1/4-28 x 3/4 Grade 8 x x x x x X x X x
79 48028-01 Cable Tie x x X X x x x X x
80 48206 Throttle Control X x x x x X
80 48274 Throttle Control X
80 48266 Throttle Control x x
81 . Hex Head Bolt, 1/4-20x 2 x x x X x x x X x
82 i Hex Nut, 1/4-20 Elastic Stop x x x X x b x X x
83 46090 Biade Clutch Lever Assy. (incl. 84) x x x X X . x x X x
84 48144 Grip, Lever . x X x x x x x X X
85 * Hex Head Bott, 3/8-16 x 1-3/4 x x x X x X X X x
86 04041-10 Washer, 3/8 x 2x 16 ga. x x x x X x x x x

- 87 44002 Belt Clutch Rod, Upper x x x x X X X x X

88 b Hex Head Bolt, §/16-18 x 2-1/4 X x x X X x x X X
89 . Hex Head Bolt, 5/16-18 x 2 x x X x x x X x X
90 48159 Grip, Handle x X x X X X X x X
91 46083-01  Neutral Latch Assy, RH (Incl. 92) x X x X x X b X X
91A 45083-02 Neutral Latch Assy, LH (Inct, 92) X x X x x x x X x
92 48035 Grip, Neutral Latch x x x X x x x X x
93 04032-01 Curved Spring Washer x x x X X X x X X
94 45089 Brake Lever Assy. (Incl. 84) x x X X x x X x x
95 48050 Spring Compression x x x x x X ‘X X X
96 48091 Choke Control X X

* Common hardware should be purchased locally. All bolts Grade 5 plated, All other fasteners zinc plated.

REF. NO.
78
75
74

47

SERVICE MANAGER’S NOTES

See SB 23 - Non-hardened washers on transmission shifter shaft.

See SB 38 - 4 to 5 speed conversion kit.
See SB 38 - 4 to 5 speed conversion kit.
See SB 38 - 4 t0 5 speed conversion kit.
See SB 52 - Belt slippage on walkers.
See SB 37 - Wheel drive belt slipping.

SWC-1




* REPLACEMENT DECALS

48314
Decal - Scag's Logo

(Locates On Cutter Deck Cover - Top Surface)

R N1 2 3
"R T T "

48216 - 4SPD
48332 - SSPD
Decal - Shift Index
(Located On Shifter Plate - Above Shitt Lever)

r”"""'"
DANGER

ROTATING BLADES AND BELTS '
« REEP MANDS. FEET & CLOTMING CLEAR

® KEEP ALL GUARDS IN PLACE
o SMUT OFF ENGINE & DISENGAGE BLADE
CLUTCH BEFORE SEAVICING
o CLEAR AREA OF DEBRIS BEFORE MOWING ‘
o USE CAUTION IN DIRECTING DISCHARGE

® KEEP BYSTANDERS, CHILOREN & PETS AWAY
© READ INSTRUCTION MARUAL BEFORE OPERATING

A O O & & N & A4
48073
Decal - Danger. Rotating Biades
(Located On Cutter Deck Cover -
Near Discharge Chute)

U A WA O .

CLOSE FUEL VALVE
WHEN MACHINE IS
NOT N USE
¥ WLVE I3 LIFT OPEN
SEVIRE (Gt DABAGE
OR NARS STARTING MAT
ST S0 FLOSORS
48214
Decal - Fuel Shutof!
{Located On Fuet
Tank - Above Keyswitch)

4
T |

48218
Decal - Nuetrai Lock
{Located on RH & LH Handle Tube
Near Lock Lever)
72 48327
61 48320
52 48319
48 48318
36 48316
32 48315

A DANGER

SERIOUS BODILY INJURY MAY
RESULT FROM FAILURE T0
FOLLOW SAFE OPERATING
PROCEDURES.

SEFORE LEAVING OPERATOR'S

POSITION, YOU MUST

» DISENGAGE CUTTER BLADES

© SHIFT TRANSMISSION TO
NEUTRAL

* WAIT FOR ALL MOVEMENT
To stTor

&EAD OPERATOR'S MANUAL FOR
ADOITIONAL SAFETY GUIDES.

48222 )
Decal - Opsrator Warning
{Located On Fuel Tank -
Above Shift Lever)

HEAVY DUTY
COMMERCIAL

48072
Decal - MHeavy Duty Commerciat
(Located On Cutter Deck Cover - Front Wait)

KEEP HANDS and FEET AWAY

48071
Decai - O.P.E.I. Safety
(Located On Cutter Deck Near
Discharge Chute)

l'°"

48079
Decal - Koy Switch
(Located On Shifter
Plate - Near Keyswitch)

SWC-12



BLADE
CLUTCH

SWITCH

WIRING SCHEMATIC

IGNITION INTERLOCK
MODULE

RED

BROWN BROWN

ENGINE
MAGNETO

KEY SWITCH

RED

RED

7
BLACK

SWC-13

NUETRAL

SWITCH

[

-8



